DATE: Jan. 5, 2025

SGS REPORT

1. Update and inspection items of SGS report
2. SGS TEST REPORT - Galvanized High Carbon Steel Wire “"MAC WIRE"
3. SGS TEST REPORT - Copper Coated Piano Wire "MAC WIRE CP”
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MARUBISHI CO,, LTD.
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MARUBISHI CO., LTD.
399 Minaminaka-Kashii, Izumisano City, Osaka, 598-0035 Japan.
TEL: 81-72-466-0022 FAX: 81-72-466-0099

DATE: Jan. 5, 2025

Update and inspection items of SGS report
SGSLIR—MDEHEREBEMEICDOWNT

We renew the SGS report of MAC WIRE only when we change the material, the
manufacturing process and the specifications of it.

The inspection items are only four substances related to metal products: lead, mercury,
cadmium and hexavalent chromium.

We would appreciate your understanding.
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1) SGS Report for Galvanized High Carbon Steel Wire ” MAC WIRE ”

finsh > SHEMHR. E77 /R [Kw I —1 D SGS LR— bk

REPORT NO. JP/2007/050551 Last Updated: 2007/5/24

2) SGS Report for Copper Plated Piano Wire “ MAC WIRE CP ”
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REPORT NO. JP/2007/050552 Last Updated: 2007/5/24
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Keisuke Yamashita / Managing Director
MARUBISHI CO., LTD.




TEST REPORT

REPORT NO. JP/2007/050551
DATE:May 24th, 2007

PAGE:1 OF 1
CLIENT :Marubishi Co.,Ltd.
SAMPLE DESCRIPTION :MAC WIRE (Galvanized High Carbon Steel Wire)
CLIENT REF.NO :MKG~001/05/2007
TESTING DATE :2007/05/14 TO 2007/05/22
SAMPLE RECEIVED :2007/05/11

WE HAVE TESTED THE SAMPLE(S) SUBMITTED AS REQUESTED AND THE FOLLOWING RESULTS WERE OBTAINED.

TEST ITEM(S) UNIT RESULT METHOD INSTRUMENT DET.LMT
CADMIUM(Cd) ppm N.D. EPA3051A ICP-AES 2
MERCURY(Hg) ppm N.D. EPA3051A ICP-AES 2
LEAD(Pb) ppm N.D. EPA3051A ICP-AES 2
CHROMIUM VI(Cr*) * pg/em ND. JIS H8625 UV-VIS 0.01

NOTE : N.D = not detected

*Test process and/or expression of test result for Cr(VI) have been specified by client.

<END>

Kuniyuki Goto / Laborator\Mapager
SGS Far East Ltd., Green Testing Center

JFPT713151

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability,

indemnification, and Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.

This Test Report cannot be reproduced , except in full, without prior written permission of the Company.
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SGS Far East Ltd. Japan Branch. | YBP East Tower 12F, 134 Godo-cho Hodogaya-ku Yokohama 240-0005, Japan
Green Testing Center |t +81(0) 45 330 1100 f +81(0) 45 330 1108 WWW.SgSgroup.co.jp / www.sgs.com
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Member of the SGS Group (Société Générale de Surveillance)



TEST REPORT

REPORT NO. JP/2007/050552
DATE:May 24th, 2007

PAGE:1 OF 1
CLIENT :Marubishi Co.,Ltd.
SAMPLE DESCRIPTION :MAC WIRE CP(Copper Plated High Carbon Steel Wire)
CLIENT REF.NO :MKG-001/05/2007
TESTING DATE :2007/05/14 TO 2007/05/22
SAMPLE RECEIVED :2007/05/11

WE HAVE TESTED THE SAMPLE(S) SUBMITTED AS REQUESTED AND THE FOLLOWING RESULTS WERE OBTAINED.

TEST ITEM(S) UNIT RESULT METHOD INSTRUMENT DET.LMT
CADMIUM(Cd) ppm N.D. EPA3051A ICP-AES 2
MERCURY(Hg) ppm N.D. EPA3051A ICP-AES 2
LEAD(Pb) ppm N.D. EPA3051A ICP-AES 2
CHROMIUM VI(Cr*) * 1 g/cr N.D. JIS H8625 UVv-VvIS 0.01

NOTE : N.D = not detected

*Test process and/or expression of test result for Cr(VI) have been specified by client.

<END>

Kuniyuki Goto / LaboratoWr

SGS Far East Ltd., Green Testing Center

P T713152

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability,
indemnification, and Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
This Test Report cannot be reproduced , except in full, without prior written permission of the Company.
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SGS Far East Ltd. Japan Branch. | YBP East Tower 12F, 134 Godo-cho Hodogaya-ku Yokohama 240-0005, Japan
Green Testing Center |t +81(0) 45 330 1100 f +81(0) 45 330 1108 WWW.SgSQroup.co.jp / www.sgs.com
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Member of the SGS Group (Société Générale de Surveillance)



